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  September 18, 2021  
Sample Description:  
The following submitted sample(s) said to be: 

 Item Name : Air Fryer 

 Reference No. : CAF-P583S-KUS, AFT06006-UL 

 Date of Sample Received : Aug 26, 2021 

 Testing Period  : Aug 26, 2021 to Aug 31, 2021 

 
Tests conducted: 

As requested by the applicant, refer to following page(s) for details. 

Conclusion:  

Tested Sample Test Item Result 

Tested components 
of submitted sample 

Bisphenol-A content 
See test 
conducted 

  

 
Intertek Testing Services Shenzhen Ltd. Guangzhou Branch: 
Prepared by:  Reviewed by: 

  

 

Bryce Lai  Michael Pang 
Engineer  Assistant Technical Supervisor 
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1 Bisphenol-A Content 
 

Solvent extraction method was used and Bisphenol-A content was determined by Liquid 
Chromatography-Mass Spectrometry (LC-MS/MS) analysis. 

 

Tested Component Result (mg/kg) 

(1) ND 

(2) ND 

 
ND= Not Detected 
Detection Limit = 0.1 mg/kg 
 
 

Test Components: 

(1) Black coating on metal (pot, plate) 
(2) Black silicone rubber (fastener of plate) 
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Sample photo 
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Revision Summary 

Date/Project #/report No.# Project Handler Description of Change Remark 

Sep 16, 2021; 

210826073GZU; 

210826073GZU-001 

Bryce Lai First issue report - 

Sep 18, 2021; 

210826073GZU; 

210826073GZU-001 

Bryce Lai Modify of applicant 

information in this report 

Replace report 

210826073GZU-001 

dated on Sep 16, 2021 

        **************************************************************************************************************************** 
End of report 

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and 

liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the 
agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report 
and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first 
be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply 
that the material, product, or service is or has ever been under an Intertek certification program. 
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